N

’

RDX PHI 09

(Eaally

Instruction Manual

.EE'UHE.V
\

W

.,.Esv-u”s.. HGE?

#01622 RDX PHI 09



S
N

S
=

#01622

This manual will guide you through all steps to get your car running.
For best result it is advised to read the manual completely before

building the car.

A\

...si.uwzz w.!z?

At Corally we use high-tech, quality engineering to provide you, the racers, with superior racing
equipment. State of the art production methods and extensive R&D ensure that every Corally
product sets the pace of development in the R/C competition world. We are not followers of fashion
but leaders in innovation and development. RDX stands for Research and Development Xtreme.
The RDX PHI 09 is the highest specification electric touring car on the market today.

)

@

)

Corally RDX PHI 09 Instruction Manual

avsnsndly

1

Please note:

During assembly of the RDX PHI 09 you might find some extra small parts. These extra parts have been
included for your convenience. They do not necessarily need to be used during assembly.

05-09



RDX PHI 09 Parts & Options

OPTION| 1015 Diff balls 2.5mm - CHROME STEEL (10 pcs) 79271A | Turnbuckles 28 mm - AL7075 - With adj. square (1 pair)
1016 Diff balls 2.5mm - CERAMIC (10 pcs) 79272A | Turnbuckles 33 mm - AL7075 - With adj. square (1 pair)
10421 | Antenna tube and holder 79274 | Turnbuckles 42 mm - AL7075 - With adj. square (1 pair)
10425 | Antenna holder OPTION | 79277 | Adjustment tool for new design turnbuckles with adj. square
1121 Ball Bearings, Metal Shielded - 5 x 9 mm (1 pair) OPTION | 79278A | Steering Blocks incl. bushings, Narrow - AL7075 (1 pr.)
1122 Ball Bearings, Metal Shielded - 4 x 7 mm Flanged (1 pair) OPTION | 79279A | Steering Blocks incl. ball bearings, Narrow - AL7075 (1 pr.)
1124 Ball Bearings, Metal Shielded - 1/4 x 3/8" (1 pair) 79280 | Steering Blocks - Nylon (1 pair)
1125 Ball Bearings, Metal Shielded - 4 x 11 mm Flanged - (1 pair) OPTION | 79281 Front C-Hub with O° caster, Left or right - AL7075 (1 pc.)
1131 Ball Bearings, Metal Shielded - 10 x 15 mm (1 pair) OPTION | 79282 | Front C-Hub with 2° caster, Left - AL7075 (1 pc.)
1132 Ball Bearings, Metal Shielded - 5 x 8 mm (1 pair) OPTION| 79283 | Front C-Hub with 2° caster, Right - AL7075 (1 pc.)
OPTION| 1133 Ball Bearings, Metal Shielded - 3 x 6 mm (1 pair) OPTION | 79284 | Front C-Hub with 4° caster, Left - AL7075 (1 pc.)
OPTION| 1151 Ball Bearings, Metal Shielded - CERAMIC - 5 x 9 mm (1 pair) OPTION| 79285 | Front C-Hub with 4° caster, Right - AL7075 (1 pc.)
OPTION| 1161 Ball Bearings, Metal Shielded - CERAMIC - 10 x 15 mm (1 pair) OPTION| 79286 | Front C-Hub with 6° caster, Left - AL7075 (1 pc.)
OPTION| 1162 Ball Bearings, Metal Shielded - CERAMIC - 5 x 8 mm (1 pair) OPTION | 79287 | Front C-Hub with 6° caster, Right - AL7075 (1 pc.)
11801 Titanium Screws M3 x 6 mm - 2 mm Hex Flat Head - 6 pcs OPTION [ 79288 | Front C-Hub with 3° caster, Left - AL7075 (1 pc.)
11802 | Titanium Screws M3 x 8 mm - 2 mm Hex Flat Head - 6 pcs OPTION [ 79289 | Front C-Hub with 3° caster, Right - AL7075 (1 pc.)
11803 | Titanium Screws M3 x 10 mm - 2 mm Hex Flat Head - 6 pcs 79291 Front C-Hub M5 Screw + Ballscrew - PHI09 TYPE (1 pair)
11852 [ Titanium Screw Set RDX PHI '09 - 85 pcs Titanium Screws OPTION| 79294 | Rear Uprights, Narrow - Vertical ball type - AL7075 (1 pc.)
11960 [ Steel Screws M2 x 5 mm - 1.5 mm Hex Pan Head - 6 pcs 79296 | Rear Uprights with 2° toe-in, Left - AL7075 (1 pc.)
11961 [ Steel Screws M2.5 x 6 mm - 2.0 mm Hex Pan Head - 6 pcs OPTION| 79297 | Rear Uprights with 2° toe-in, Right - AL7075 (1 pc.)
11962 | Steel Screws M2.5 x 4 mm - 2.0 mm Hex Pan Head - 6 pcs OPTION| 79298 | Rear Uprights, Narrow with Horizontal Balls - AL7075 (1 pc.)
OPTION| 11963 | Steel Screws M2.5 x 6 mm - 1.5 mm Hex Flat Head - 6 pcs 79330A [ Lower bumper - Reinforced nylon (Incl. 2 alum. Inserts)
1238 Cone Washers 10 x 4.2 x 0.5 mm - 10 pcs (For 08 RDX Phi Diffs) 79336 | Large Foam Bumper - X Hard
1244 Steel Screws M3 x 6 mm - Torx 10 Flat Head - 10 pcs 79365 | Battery strap posts (1 pair)
1245 Steel Screws M3 x 8 mm - Torx 10 Flat Head - 10 pcs OPTION| 79383 | Low COG balancing weight, CHASSIS MOUNTED - 25 gram (1 pc.)
1246 Steel Screws M3 x 6 mm - Torx 10 Round Head - 10 pcs OPTION| 79384 | Low COG balancing weight, UNDER LIPO MOUNTED - 30 gram (1 pc.)
1248 Steel Screws M3 x 8 mm - Torx 10 Round Head - 10 pcs 79395A | Servo posts, Lightweight - AL7075 (1 pair)
1249 Steel Screws M3 x 10 mm - Torx 10 Flat Head - 10 pcs 79397 [ Servo Posts - Molded - Including screws (1 pair)
1253 Steel Nuts, M3 - 10 pcs 79400 [ Bodyposts for horizontal mounting (1 pair)
1254 Aluminium Insert Nuts, M3 — Long — 4 pcs 79405 [ Bodyposts for vertical mounting (1 pair)
OPTION | 1256 Aluminium Locknuts, M3 Black - 10 pcs 79430 [ Anti-roll bar clamps (1 pair)
1257 Aluminium Locknuts, M4 Black - Flanged - 4 pcs 79432 | Anti-roll bar balls 5.8 mm - AL7075 - For CF6 arms (1 pair)
1259 Aluminium Insert Nuts, M4 — 4 pcs (For Molded C-Hubs) OPTION | 79500 | Motor Cooling Fan 30 mm (5 - 6 V) with universal plug
1260 0O-Rings 2,0x1,0 (10 pcs.) OPTION [ 79510 | Motor Guard / Fan Support - AL7075)
1280 Steel washers 3x6 (10 pcs.) OPTION| 79515 | Motor Cooling Kit (Motor Guard and Cooling Fan)
2210 Setscrews M3 x 3 (5 pcs.) 79604 | Bulkhead, Front - AL7075 (1 pc.)
2215 Setscrews M3 x 12 (5 pcs.) 79605 | Bulkhead, Rear - Left - AL7075 (1 pc.)
75710 | Body post nuts 79606 | Bulkhead, Rear - Right - AL7075 (1 pc.)
OPTION| 77165 | Diff Shims 79607 | Bulkhead Center Brace, Rear - AL7075 (1 pc.)
OPTION [ 79040 | CF6 Wishbone, Front - Medium 5 - Improved design (1 pc.) 79620 | Bearing Holders, Front - Molded (1 pair)
OPTION [ 790404 | CF6 Wishbone, Front - Medium 5 - Improved design (4 pcs) 79621 | Bearing Holders, Rear - Molded (1 pair)
OPTION [ 79050 | CF6 Wishbone, Rear - Medium 5 - Improved design (1 pc.) OPTION [ 79622 | Bearing Holders, Rear - 260 mm WB - Molded (1 pair)
OPTION [ 790504 | CF6 Wishbone, Rear - Medium 5 - Improved design (4 pcs) 79630 | Steering Blocks - Molded (1 pair)
79060 | CF6 Wishbone, Front - Hard 35 - Improved design (1 pc.) OPTION [ 79631 | Steering Blocks ®09 with bushings — AL7075 (1 pair)
790604 | CF6 Wishbone, Front - Hard 35 - Improved design (4 pcs) OPTION [ 79632 | Steering Blocks ®09 with ball bearings — AL7075 (1 pair)
79070 | CF6 Wishbone, Rear - Hard 35 - Improved design (1 pc.) 79635 | Rear Uprights - Molded (1 pair)
790704 | CF6 Wishbone, Rear - Hard 35 - Improved design (4 pcs) 79643 | Front C-Hubs - Molded - 3° Caster (1 pair)
OPTION [ 79080 | CF6 Wishbone, Front - X Hard 80 - Improved design (1 pc.) 79646 | Front C-Hubs - Molded - 6° Caster (1 pair)
OPTION [ 790804 | CF6 Wishbone, Front - X Hard 80 - Improved design (4 pcs) OPTION [ 79655 | Front Spool (excluding pulley) - AL7075
OPTION [ 79090 | CF6 Wishbone, Rear - X Hard 80 - Improved design (1 pc.) 79667 | Front 1-way (excl. pulley) - Incl. Steel Outdrives - AL7075
OPTION [ 790904 | CF6 Wishbone, Rear - X Hard 80 - Improved design (4 pcs) OPTION [ 79670 | Pulley 36 teeth for LW differential
OPTION [ 79109 | Wishbone - Molded 75 - X Hard (1 pc.) OPTION | 79671 | Pulley 36 teeth for duraluminium spool / front 1-way
OPTION | 791094 | Wishbone - Molded 75 - X Hard (4 pcs.) 79672 | Pulley 42 teeth for LW differential
79111 | Inner Hingepins (1 pair) 79673 | Pulley 42 teeth for duraluminium spool / front 1-way
79112 | Outer Hingepins (1 pair) 79680 | ST Differential Front/Rear — AL7075
79113 | Inner Hingepin Shims - White Nylon - 1,4 mm (10 pcs) 79681 | ST Diff Outdrive, Short — AL7075
OPTION [ 79114 | Inner Hingepin Shims - White Nylon - 0,5 mm (30 pcs) 79682 | ST Diff Outdrive, Long — AL7075
79116 | Outer Hingepin E-Clips (10 pcs.) 79683 | ST Diff Rebuild Kit incl. thrust bearing & M4 diff nut (1 pc.)
OPTION [ 79117 | Outer Hingepin Shims 0,2 mm (10 pcs.) 79684 | ST Diff Washers (1 pair)
OPTION | 79118 | Outer Hingepin Shims 0,1 mm (10 pcs.) OPTION | 79685 | ST Diff nut wrench — 7 mm hex — Graphite (1 pc.)
79132 | Belt Guide, incl. 2 ball bearings & post OPTION | 79697 | Bearing Holder Clips (4 pcs)
OPTION [ 79134 | Front Belt S3M (210) OPTION | 79698 | Bearing Holder, Front - Diff & Spool = Left / 1-Way = Right - AL7075
OPTION [ 79135 [ Rear Belt S3M (510) OPTION [ 79699 | Bearing Holder, Front - Diff & Spool = Right / 1-Way = Left - AL7075
OPTION [ 79137A [ Rear Belt S3M (186) OPTION [ 79700 [ Bearing Holder, Rear - Left (256 / 264 mm) - AL7075
79136 | Rear Belt S3M (213) OPTION | 79701 | Bearing Holder, Rear - Right (256 / 264 mm) - AL7075
79138 | Front Belt S3M (507) OPTION | 79702 | Bearing Holder, Rear - Left (260 mm ) - AL7075
79140 | Wheel Hex Adapter (1 Pair) - Duraluminium OPTION | 79703 | Bearing Holder, Rear - Right (260 mm ) - AL7075
79141 Narrow Wheel Hex Adapter (1 Pair) - Duraluminium 79720 | Wishbone Mounting Balls - Aluminium (4 pcs)
OPTION | 79156 | Front Spool with 42 teeth pulley - Delrin (1 pc.) OPTION | 79721 | Wishbone Mounts - AL7075 - 0,5 (2 pcs)
OPTION | 79157 | Front Spool with 36 teeth pulley - Delrin (1 pc.) OPTION | 79722 | Wishbone Mounts - AL7075 - 1,0 (2 pcs)
OPTION | 79159 | Lightweight Front 1-way Outdrives - Duraluminium (1 pair) OPTION [ 79723 [ Wishbone Mounts - AL7075 - 1,5 (2 pcs)
79169 | Front 1-way Outdrives - Steel (1 pair) OPTION | 79724 | Wishbone Mounts - AL7075 - 2,0 (2 pcs)
79180 | MIP CVD TM Driveshafts - Lightweight (1 pair) 79728 | Wishbone Mounts - Molded - 0,5/1,0/1,5/2,0 (2 each)
OPTION | 79180ST [ MIP CVD TM Driveshafts - Steel (1 pair) 79729 | Wishbone Mount Shims 1 (0,6 mm) — Aluminium (10 pcs)
79182 | MIP CVD TM Bones - Lightweight (1 pair) 79730 | Wishbone Mount Shims 2.5 (1.5 mm) — Aluminium (10 pcs)
79182A | MIP CVD TM Bones +2mm - Lightweight (1 pair) 79742 | Shock Tower Front - 2.9 mm Graphite (1 pc.)
OPTION | 79182ST | MIP CVD TM Bones - Steel (1 Pair) 79743 | Shock Tower Rear - 2.9 mm Graphite (1 pc.)
79184 | MIP CVD TM Wheel Axles (1 Pair) OPTION | 79744 [ Shock Tower Rear, Low - 2.9 mm Graphite (1 pc.)
79184A | MIP CVD TM Wheel Axles - Short -2mm (1 Pair) 79801 | Layshaft with spacer - AL7075
79185 | MIP CVD TM Couplings & Pins (1 Pair) OPTION | 79807 [ Center pulley for front or rear belt - 21 Teeth - AL7075
79189 | Replacement Caps for Driveshafts (1 Pair) 79808 | Spur Gear & Pulley Adapter - AL7075
791898 | Replacement Caps for Driveshafts (4 Pairs) 79809 | Spur Gear Guide Ring - AL7075
79220 | Shock Absorbers, Silver Hardcoated - Aluminium (1 pair) OPTION | 79810 [ Front 1-Way/Spool Pulley Guide Ring - AL7075
79221 | Shock Body including shockcap & adjustment nut (1 pair) OPTION [ 79817 [ Center pulley for front or rear belt - 17 Teeth - Delrin
OPTION [ 79221A [ Short Shock Body (1 Pr) OPTION | 79818 [ Center pulley for front or rear belt - 18 Teeth - Delrin
79222 | Shock Pistonshaft incl. E-Clips (1 Pr) 79821 Center pulley for front or rear belt - 21 Teeth - Delrin
79224A | Shock Piston, Rounded - 1.3 mm holes (1 pair) 79825 | Center pulley clip - Large - Black nylon (2 pcs)
OPTION | 79224B [ Shock Piston, Rounded - 1.1mm holes (1 pair) 79832 | Upper Bumper Plate - 2.4 mm Graphite (1 pc.)
OPTION [ 79224C | Shock Piston, Rounded - 0.9 mm holes (1 pair) 79840 | 6-cell/ LiPo Chassis - 2.4 mm Graphite (1 pc.)
OPTION [ 79225 [ Shock Spring Collar - Ultra Low (1 pair) OPTION | 79841 |[6-cell/LiPo Chassis - 2.0 mm Graphite (1 pc.)
79226 | Shock Spring Adjustment Nut O-Ring 13x1 (1 Pr) 79859 | Topdeck - 2.4 mm Graphite (1 pc.)
79227 | Shock Diaphragm (1 Pr) 79864 | Battery Strap - 2.4 mm Graphite (1 pc.)
79228 | Shock Silicone O-rings with Spacers & Clip (1 Pr) OPTION | 79870 [ LiPo Battery Holders - Including screws (4 pcs)
79229 [ Shock Collar with Ballends & Balls (1 Pr) 79908 | Rear Bearing Holder Plate - 2.9 mm Graphite (1 pc.)
OPTION | 79230 [Black Spring Set - Standard (6 Pair) OPTION | 79910 [ Anti-roll bar set 1.0 mm, Black - Rear
OPTION | 79231 [ Silver Spring Set - Hard (6 pairs) OPTION | 79912 [ Anti-roll bar set 1.3 mm, Silver - Rear
79251 | Steering Lever Posts (1 pair) OPTION | 79913 [ Anti-roll bar set 1.3 mm, Silver - Front
OPTION | 79257 [ Steering Lever (Horizontal ball type) - AL7075 (1 pc) OPTION | 79914 [ Anti-roll bar set 1.6 mm, Brass - Rear
79258 | Steering Lever (Horizontal Type) - Molded (1 pc.) OPTION | 79915 [ Anti-roll bar set 1.6 mm, Brass - Front
79259 [ Ball cups 5.8 mm - Nylon (2 pairs) OPTION | 79916 [ Anti-roll bar set 1.9 mm, Black - Rear
79260 [ Ball cups 4.3 mm - Nylon (7 pairs) OPTION | 79917 [ Anti-roll bar set 1.9 mm, Black - Front
79261 [ Pivot Balls 4.3 mm, M3 x 2.5 mm - AL7075 (4 pcs) OPTION | 79920 [ Anti-roll bar wire 1.0 mm, Black - Rear
79262 | Pivot Balls 4.3 mm, for inside front link - Hard steel (1 pair) OPTION | 79922 | Anti-roll bar wire 1.3 mm, Silver - Rear
79263 | Pivot Balls 4.3 mm, for inside rear link - Hard steel (1 pair) OPTION | 79923 [ Anti-roll bar wire 1.3 mm, Silver - Front
79264 | Pivot Balls 4.3 mm, M3 x 5.5 mm - Hard steel (4 pcs) OPTION | 79924 | Anti-roll bar wire 1.6 mm, Brass - Rear
79265 | Pivot Balls 4.3 mm, M3 x 7.5 mm - Hard steel (4 pcs) OPTION | 79925 | Anti-roll bar wire 1.6 mm, Brass - Front
79267 | Pivot Balls 5.8 mm, M3 x 6.5 mm - Short - AL7075 (2 pcs) OPTION | 79926 | Anti-roll bar wire 1.9 mm, Black - Rear
79268 | Pivot Balls 5.8 mm, M3 x 6.5 mm - Long - AL7075 (2 pcs) OPTION | 79927 | Anti-roll bar wire 1.9 mm, Black - Front
79269 | Pivot Balls 5.8 mm, M3 (Inside thread) - AL7075 (4 pcs) 80010 | Diff Lube, White - For the large diff balls
79270A | Turnbuckles 21 mm - AL7075 - With adj. square (1 pair) 90086 | Sticker Sheet - RDX PHI LOGOS (2 pcs.)

sz dly -




Tools required (included)

- High-Grip Torx Screwdriver - T 10 - Corally part #16081
- Silicone Shock Oil 20WT oil - Corally part #80120
- Differential Grease - Corally part #80010

Tools required (not included)

Corally Tool Set (#16070) containing:
- High-Grip Torx Screwdriver - T 10 - Corally part #16081
- High-Grip Hex Screwdriver - 1.5 mm - Corally part #16082
- High-Grip Philips Screwdriver - PH 0 - Corally part #16085
- High-Grip Nut Screwdriver - 5.5 mm - Corally part #16087
- High-Grip Nut Screwdriver - 6.0 mm - Corally part #16088
- High-Grip Nut Screwdriver - 7.0 mm - Corally part #16089
- Diff nut wrench - 7 mm hex - Graphite - Corally part #79685
- Turnbuckle Tool - Corally part #79277
- High-Grip Nut Screwdriver - 5.0 mm - Corally part #16086
- Cutting Plier

- Long Nose Pliers

- Vernier Calipers or Precision Ruler

- Hobby Knife
Be careful with the sharp blade!
- Hobby Scissors
- Double-sided Tape - Corally part #13085
- Thread Lock - Corally part #13095

ltems required to complete your car (not included)

- R/C two channel surface frequency radio system

- 7.4V Battery Pack (Lithium Polymer) / 6V or 7.2V Battery Pack (sub-C size)

- Battery Charger (with peak or temperature detection and/or for Li-Po application)

- Servo with Servo saver

- Electronic Speed Control

- Electric Motor

- Pinion gear (short boss), size to be determined by type and wind of motor being used.
- 1:10 Scale Lexan Body 190 mm

- Tires and wheels

3 Qally



a2

1x Diff Output Shaft, Short

T

¥

1x Diff Output Shaft, Long

@

1x Ball Bearing 1/4 x 3/8"

©

1x Ball Bearing
4 x 11 mm Flanged

2x Diff Washer

1x Diff Pulley 42T

O

ONO)
18x 2.5mm Ball

©)

2x Cone Washer 10x4.2x0.5

1x M4 Locknut

Bag 1 Differential

Step 1

LW Output Shaft, Long:

- Place one 1/4 x 3/8" ball bearing on the output shaft.

- Place a diff washer.

- Put some grease on the diff washer, but not too much.
- Now place the pulley on the 1/4 x 3/8" ball bearing
- Place the 2.5mm balls in the pulley.

Step 2

LW Output Shaft, Short:
- Place a diff washer.

- Put some grease on the diff washer, but not too much.

- Place a 4x11F ball bearing in the output shaft.

- Place the M4 locknut on top of the 4x11F ball bearing.

- Slide 2 cone washers 10 x 4.2 x 0.5 between the M4 locknut
and the 4x11F ball bearing.

Now mount both output shafts
together while holding the M4 locknut
with the available 7mm diff wrench.

The diff will be damaged if overtightened! \
See next page for adjusting the diff. ‘

Eaally ,

Diff nut wrench
7 mm hex
(79685)
NOT INCLUDED

N 1x
' M4 Locknut
@ (1257) "
Diff i -
Output Shaft, !
Short - J B
(79681) ] <
| ‘ !
‘ ! L~
! | 2x
‘ ‘ 1x Cone Washer
Dt ‘ ! Ball Bearing, 10 x ;’Z?i g 05
Washer ) 4 x 11 mm Flanged (1238)

(79684) (1125)

18x
Diff ball 2.5 mm OO O Oo O
Chrome steel O
(1015)

Diff Pulley 42T
(79672)

Diff
Washer
(79684)
1x
Ball Bearing
1/4 x 3/8
(1124)

Diff
Output Shaft,
Long
(79682)




Step 2

Differential Adjustment

The differential is an important component
of your car. So build and adjust it very carefully.

The RDX PHI 09 #01622 has a rear differential and front one-way.

Hold the M4 nut in
the output shaft with
a 7 mm wrench.
(part #79685)

Differential adjustment.

The differential should be carefully adjusted by holding the M4 nut using
a 7 mm wrench (Corally part #79685). Overtightening the M4 nut might
damage the bearings, balls and washers in the differential! To test for the
correct adjustment, hold both output shafts and try to spin the pulley.

If the pulley slips without using extreme force, it means the diff is too
loose and needs to be tightened some more by turning the M4 nut.

Y 1.7V /i 4l



1x One-way Hub with
pre-assembled 1-way bearings

—[ ]

2x LW 1-way Outdrive

1x One-way Pulley 42T

=

3x M2.5x4 BH

Bag 2 Front One-way

Step 1

Mount the pulley
on the one-way hub.

One-way //
Pulley 42T L
(79673) B ? -
One-Way Hub
incl. One-way
bearings
(79667)
//
M2.5x4 BH @
(11962)
Now slide the outdrives in
the one-way bearings.
Make sure that they rotate
in the right direction.
Lw
1-Way
Outdrive
FRONT (79159

Lw
1-Way
Outdrive

(79159) 7

Step 3

The outdrives have to rotate smoothly
in forward direction only.

Eaally .



Bag 3 Drivetrain Subassembly

M3 Insert

Step1

2x Wishbone Mount 2,0

NOTE:
| Assembling LEFT-side assembly.
FRONT B Assemble RIGHT-side mirrored.
2x Wishbone Mount 1,5 0.5 Toe-out Vounting Bal
- (79720)
Wishbone Mount, @\\ ., .
15 Inner Hingepin

(79728) (79111)

M3 Insert

M3 Insert
(1254)

Inner Hingepin
Shim 1.4mm

(79113)
REAR o
Mounting Ball
2.5° Toe-in | S \
VWsﬁbane Inner Hingepin h ‘ i
Ma;/;g/;;go)Ba// Shim 1.4mm -
(79113) o~
Front
Wishbone
Wishbone Mount, e (79060)
®
(79728) - Wishbone Mount,
Inner Hingepin 1
Shim 1.4mm (79728)
(79113)
M3 Insert

Inner Hingepin
(79111)

Inner Hingepin

Shim 1.4mm
(79113)
2x Rear Wishbone Step 2 Wishbane h
(79070)
Wishbone
Mounting Ball
M3x12 (79720)
. . Set Screw

8x Wishbone Mounting Ball (2215)

These M3x12 set screws Wishbone Mount,

can be mounted optionally 2,0

for setting the droop of your (79728)

wishbones. First read page 30

16x M3 Insert

( )
4x Inner Hingepin

of the Race Adjustments.
M3x12
Set screw
OP (1244)

16x M3x6 FH

4x M3x12 Set Screw

8x Ihﬂner Hingepin Shim
1.4 mm (White Nylon)

(@]
Included “

for fine-tuning o -

M3x6 FH ‘
(1244) |

Y, 2x |
4 \I — Hi in Shi M3x6 FH
X Inner Hingepin Shim Left-sid (1244)
0.5 mm (White Nylon) I Assombies For short 256 mm i)
shown here! wheelbase use

the front hole.

Also see
R Right-side page 23.

= Assembly must be

mirrored! m."’—




1x 6-cell Chassis

Bag 4 Drivetrain (Front)

Step 1 with Front Diffential (or optional Front Spool)

1x Front Belt 507 mm

2x Front Bulkhead
7 '—'

1x Bearing Holder, Front
Left f. diff&spool/Right f. 1-way

\

J

1x Bearing Holder, Front
Right f. diff&spool/Left f. 1-way

2x Ball Bearing 10x15

2x Shim 10x0.4

i

M3x6 FH
(1244)

Mount the front bulkheads DiffSpool

to the chassis. Assembly ‘ Balggffsrmg

Q)

V4 (1131)

. Right
Install the 1-Way/d|ﬁ/SpOO| Bearing Holder,
parts with the ball bearings Lottt ey
: ) ;
in the bearing holders. Ball Bearing (79620)
10x15

Mount the assembly with (1150

the front belt into the front

Front Belt

(79138) M3x6 FH

@& (1244)
Bearing Holder, =
bulkheads. ot =
Right for 1-way
(79620) i
Right
Q) Bearing Holder,
Y Front
Shim Left for diff/spool
One-way 10x0.4 (79620)
Assembly (77165)
Ball Bearing
10x15
Shim (1131)
10x0.4
(77165)

Front Belt
(79138)

6x M3x6 FH Left
Bearing Holder, Bu/{_khe}ad,
Front ron
Right for diff/spool - // (79604)
(79620) .
-~ Bulkhead,
Front
(79604)
6-cell Chassis

-2.5mm 79840




T

1x Layshaft

2x Center Pulley

=

1x Spur Gear Adapter

1x Spur Gear Guide Ring

1x Black Nylon Clip

1x 78T / 48dp Spur Gear

©

1x Spacer 5x0.8

O

2x Ball Bearing 5x8x2.5

=

4x M3x6 FH

Bag 4 Center Pulley Assembly

Step 2

Install a ball bearing on each side of the
spur gear adapter.
Slide the two center pulleys over the adapter.

Lock the pulleys with the black nylon clip. %
,® Black
@ Nylon Clip

79825,
2% (79825)

Center Pulley
21T

Ball Bearing (79821)

5x8

Ball Bearing (1132)

5x8

Spur Gear
Adapter
(79808)

Step 3

Attach the spur gear by using the spur gear lock ring.

78T/48dp
Spur Gear
(2378)

Center
Pulley
Assembly

Spur Gear

4x Q
M3x6 FH ] Guide Ring
(1244) (79809)

Center
Pulley
Assembly

//éﬂ

(79801)

Spacer
5x0.8
(79801)

o ally



Bag 4 Drivetrain (Rear)

2|
e

1x Rear Bearing Holder Plate

%

Step 5 e

1x Rear Belt 213 mm .
Mount the rear bulkheads on the chassis.

[

J A==/
=S — Install the rear differential with rear belt between

1x Bulkhead, Rear Left the rear bearing holders.
= OI=—=T=—=) Rear Bearing
= Z) This is locked by mounting the rear body post plate. ”"(’ggggj’e ‘ I
U\ —) ‘ -
1x Bulkhead, Rear Right Install the layshaft assembly |
/ Front Belt 7 /\\ <‘
(79136) \ Ball Bearing i
1x Left Bearing Holder, Rear N 10x15
N\ (1131) i

\ Rear Belt Right Bearing Holf}er, ‘
} (79136) Rear |
(256/264 mm) ‘
1x Right Bearing Holder, Rear (reezt) !
Layshaft ‘ ‘
Assembly 10x0.4 | |
(77165) ‘ ‘
Rear Bulkhead | |
Center Brace ‘ ‘
1x Rear Bulkhead (79607) \\ !
Center Brace : \ Read page 23 |
N > for different belt ||
@ </| > configurations. ‘
\ - N / ]

2x Ball Bearing 7\ - -

10x15 AN Y -
# . ~ >

(256/264 mm)
(79621)

N\
e
e
\

2x Shim 10x0.4

i
T z

¢
\/

Washer
M3x8 RH
(1280) %
~N

Bulkhead, Rear
Right
(79606)

(2]
x

w
x

»
m
T

1x 3x6 Washer Bulkhead, RearJ

Left
79605 -
( ’ )~

To increase more
mechanical grip
of the chassis

on low grip tracks,
don't use this
M3x8 FH screw.

See page 23 for other
internal gear ratios.
When using other belts
or other pulleys, the
bearing holders can

be rotated 180°.

Or use the optional
#79622 bearing
holders.

(1244)




5 ©

©

Bag 5 Chassis

o

©
=2

©
1x Topdeck

=
i

1x Steering Lever Post

0

1x Steering Lever

1=

1x Antenna Holder

i

4x Pivot Ball 4.3 mm
M3x5.5 mm

&

4x Pivot Ball 4.3 mm
M3x2.5 mm

2x Ball Bearing 5x8

( [ [ T \ )
2x Turnbuckle 43 mm

1x Turnbuckle 21 mm

Screw the pivot balls on
the steering lever.

Build 3 turnbuckles as shown.
Snap them on the pivot balls.

After assembling the parts to the topdeck,
mount the topdeck under the bulkheads.

Turnbuckle long 43mm

Steering Lever

Washer
1280,
. (1280)

Pivot Ball
4.3mm
M3)7(3256 ;nm Steering
( ) Lever
(79258)

Pivot Ball
4.3 mm
M3x2.5 mm
(79261)
2x ‘
3x6 ~

M3X6 FH T
(1244)

(79274)
@&
x (OB =0V
Ball Cup
(79260) 57 mm

Turnbuckle short 21mm
(79270A)

1x

Ball Cup
(79260)

Ball Cup
(79260)

Steering
Lever Post
(79251)

Ball Bearing |

Antenna
Holder
(10425)

M3x6 FH
g (1244)

Topdeck
(79859)

% LD

Turnbuckle



Coel) o2

& Re)
© ©

1x Front Shock Tower

©® 7 ®
©

1x Front Bumper
with alu inserts

:

2x Pivot Ball 4.3mm
Front Camber Link

2x 3x6 Washer

Bag 5 Chassis (Front)

Step 1

Mount the pivot balls
for the camber links Front

Shock Tower

to the shock tower. (79742)

M3 Nut 3x6
(1250) Washer
(1280)

Step 2

M3 Nut

(1250)
Mount the shock tower @\
assembly to the front

3x6
Washer

bulkheads. (1280) N

2x
Pivot Ball 4.3mm,

) (Front Camber Link)
(79262)

M3 Nut
(1250)

Front

Shock Tower
Assembly

Bumper
(including M3 inserts)
(79330A)

Step 3

Mount the front bumper.
Slide it between the
bulkheads and the
chassis plate.

Loosen the bulkheads
screws a couple of turns
to make it easier.

Then tighten the
screws again.

Eaally .



Bag 5 Chassis (Rear)

1x Rear Shockower Step 1
: @ Mount the pivot balls Rear

2x Pivot Ball 4.3mm Shock Tower

bulkheads.

Rear Camber Link for the camber links (79743)
to the shock tower. Mf;?g’ e
X
( )@\ Washer
N (1280)
2x M3x6 FH
M3 Nut
1250,
Step 2 e
2x M3 Nut
Mount the shock tower e )
‘asher
@ assembly to the rear (1250) \ o/ -
e

2x 3x6 Washer

> Pivot Ball 4.3mm,
(Front Camber Link)
(79262)

Rear
Shock Tower
Assembly

M3x6 FH
(1244)

13 Qzaldly”



Bag 6 Suspension 1 (Subassembly)

2x MIP CVD™ Bone +2mm

Step 1

2x MIP CVD™ Axle -2mm

J
2x MIP cVD™ Bone Std

2x MIP CVD™ Axle Std

i

4x MIP cvD™ Coupling
——>
4x MIP CVD™ Cross Pin

Cross MIP CVD "axe

Front -2mm (79184A)

MIP CVD" Assembly
(4 pieces)

Rear (79184)

(79185/)//
>

Coupling
o (79185)

™
MIP CVD bone
Front +2mm (79182A)
Rear (79182)

NOTE:

Use long MIP CVD Bones with
short Axles in the front and the
standard MIP CVD Bones with
standard Axles in the rear

| Threagioey

= .
4x MIP CVD  Set Screw

4x MIP CVD ™ M4 Lock Nut

I

2x MIP cVD™ Set Screw Driver

2x Rear Upright, Narrow 0°

.%

2x Steering Block

i

4x Driveshaft Cap

f

2x Pivot Ball 4.3 mm
M3x5.5 mm

7

2x C-hub Ball Screw

g

2x C-hub Screw

©

8x Ball Bearing 5x9

[}

4x M5 Insert

6x Nylon Shim 0.5mm

2x 3x6 Washer

Set Screw
< (79185)
G
Ste p 2 O Apply a lttle bit
of threadlock
Build 2 front steering block fo the setscrew.
and 2 upright assemblies.
2x
Nylon
Shim 0.5mm Ball Bearing
(79114) 5x9
! (1121)
Molded Pivot Ball
Steering Block 4.3 mm
(79630) M3x5.5 mm
C-hub (79264)
Ball Screw
(79291) ! 3x6
F RO N T Washer
o (1280)
o +2mm (1121) o Ball Bearing
M5 insert ™ Nylon Molded | 5x9
, (1259) ; Rear Upright (1121)
Driveshaft Cap Méllz_egb\// D ‘ S””;’g‘;‘i,’"m (79635)
(79189) @ v @ (79114)
ﬁ 0 Ball Bearing
é 5x9
\ / (1121) /®
! ~ M5 insert .
V (1259) s

C-hub 3-R
(79643)

REAR

standard

Driveshaft Cap
(79189)

I
C-hub

Screw
(79291

assembly

Eally 14

MIP CvD™

Standard



@ii=) Bag 6 Suspension 1 (Front)

2x Pivot Ball 4.3 mm
Step 1

M3x5.5 mm
Mount the front steering block

11 I 1
2x Outer Hingepin

(] assemblies to the wishbones
2x M3x3 Set Screw by using the outer hingepins.
Lock the hingepin with a set screw.
& The hingepins can also be locked
4x E-clip with the e-clips.

E-Clip
(79116)
I

‘ Right Front
Steering Block

I
Outer
Hingepin Assembly
(79112)
- . N
/ !

E-Clip
(79116) @
]

Left Front P
Steering Block
Assembly

Pivot Ball

Set Screw
(2210) 4.3mm
M3x5.5 mm
(79264)

15 Qaezaaldly”



i1 i
2% Outer Hingspin Bag 6 Suspension 1 (Rear)
=
2x M3x3 Set Screw Step 1
& Mount the rear upright
4 . assemblies to the wishbones
x E-clip . . .
by using the outer hingepins.
Lock the hingepin with a set screw.
The hingepins can also be locked
with the e-clips.
S
% 2,
’3¢

Right
Rear Upright

“M3x3 ’
E-C
Set Screw (791 ;l; )
(2210)

! N
NN
~ |
|
Outer
Hingepin

(79112)

5.2 > @(79116)

— > i
|
Outer

Hingepin

Rear Upright e (79112)

Assembly

M3x3
Set Screw
(2210)

Eaally ¢



Bag 7 Suspension 2 (Shocks) - PRE-ASSEMBLED

4x Shock Body

4x Spring Adjustment Nut

O

NOTE: NO OIL in pre-assembled shocks

Use plier to hold
shaft, but do not
damage the shaft.

Build 4 identical Shock Absorbers (79220).
Build them very carefully.

Piston

4x 13x1mm O-ring (79223) €S, Grip it close to
\—
thread.
2x h
o . E-Clip
8x Silicone O-ring (79222) %;\;\;
o o —
4x Shock Cap Piston
Shaft
o———— T (79222)
4x Piston Shaft
4x Shock Top | i
. Shock Body I
4x Piston (79221) 013){1
-ring
%Ij (79226)
4x Spring Collar ! ( Ball End
” Spring 79229,
séllcqne Adjus;ment . !
C (7552,27%) r ut
(79221)
4x Ball End Small Delrin ®Q Q) Q.._)
Spacer
—2 (79228) Q.
4x Shock Diaphragm Silicone
O-ring ?
@ (79228)
Large Delrin !
4x Spring Clip Spacerl Apply a_few drops of
(79228) shock oil to lubricate
& Sg{ng the O-rings. Shock Cap
lip

(79221)

8x E-clip

WA

4x Spring 17.0 Ibs

©

4x Small Delrin Spacer

©

4x Large Delrin Spacer

(79228)
Shock Top
(79229)
Holding the shock straight up, ook
fill with shock oil to the top (79229)

of the body. Then slowly move
the shaft up and down several

Team CORALLY Shock oils

Small bottle 10z /130 ml |

times to allow air bubbles to
escape to the top.

Make sure all air bubbles
escape to the top then install
shock diaphragm, shock top
and aluminium shock cap.

Large bottle 20z /160 ml |

80120 [ Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 20 Wt/200 Cst 80220 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 20 W#/200 Cst
80125 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 25 Wt/250 Cst 80225 | Team CORALLY SHG SHOCK OIL, 2 Oz./60 ML - 25 Wt/250 Cst
80130 [ Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 30 W/350 Cst 80230 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 30 Wt/350 Cst
80135 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 35 Wt/400 Cst 80235 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 35 Wt/400 Cst
80140 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 40 Wt/500 Cst 80240 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 40 W#/500 Cst
80145 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 45 Wt/550 Cst 80245 | Team CORALLY SHG SHOCK OIL, 2 Oz./60 ML - 45 Wt/550 Cst
80150 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 50 W/600 Cst 80250 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 50 Wt/600 Cst
80155 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 55 Wt/650 Cst 80255 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 55 Wt/650 Cst
80160 [ Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 60 Wt/700 Cst 80260 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 60 Wt/700 Cst
80165 | Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 65 Wt/750 Cst 80265 | Team CORALLY SHG SHOCK OIL, 2 Oz./60 ML - 65 Wt/750 Cst
80170 [ Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 70 Wt/800 Cst 80270 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 70 Wt/800 Cst
80180 [ Team CORALLY SHG SHOCK OIL, 1 0z./30 ML - 80 W/900 Cst 80280 | Team CORALLY SHG SHOCK OIL, 2 0z./60 ML - 80 W#/900 Cst

Spring
17 Ibs
(79233)

Spring
Collar
(79229)

&

17 Qeezally”



2x Turnbuckle 33mm

0
[l

4x Ball Cup

i

2x Pivot Ball 5.8 mm Short

2x Pivot Ball 5.8 mm

gH
w
P
oo
)

N
x
T

Bag 7 Suspension 2 (Front)

Step 1

Assemble 2 Turnbuckles as shown.

Front Turnbuckle 33mm

(79272A)
Ball Cup Ball Cup
(79260) (79260)
47mm

Pivot Ball

A 5.8 mm
W\ M3
2 \®\(79269)
Shock Assembly o N
g .
\ ~
N Pivot Ball ™
N 5.8 mm N
N M3x6.5 mm
b Short
W ) Pivot Bal \Q\ (79267)
L]l 5.8mm >
S M3
(79269)
Pivot Ball
5.8 mm
M3x6.5 mm

Front
Turnbuckle

33 mm

\%\(79267)

Short

Step 2
Snap all links in place with a plier.
Snap the aluminium balls in the shocks and

mount them to the shock tower and wishbones
in the inner hole of the wishbones.

Eaally s

Front
Turnbuckle

{



11T | Bag 7 Suspension 2 (Rear)

o= Step 1

4x Ball Cup
Assemble 2 Turnbuckles as shown.
2x Pivot Ball 5.8 mm Long Turnbuckle 33mm
(79272A)
x (CEr 1 =D
2x Pivot Ball 5.8 mm Ball Cup Ba%p
(79260) (79260)
[@ 48mm
2x M3x8 RH

Step 2

Snap the rear turnbuckles in place
with a plier.

Snap the aluminium balls in the shocks
and mount them to the shock tower
and in middle hole of the wishbones.

< ] Rear
D > Pivot Ball Turnbuckle
PN N\ Q /* S.ﬁlrgm 33 mm

N0 = N
— ! \ \\‘\__//\ \\\\\\\ 0(79269)

N \ )
N ‘x ‘\\\\:\\\\“\y)\/ 7 o i
R — S 0 y .
/ : 7, Pivot Ball 0 ) e
X 5.8 mm 0 - y
M3x6.5 mm / .
(7L;2ne%9) " < o~ > ’ -
N //
~
- M3x8 RH
. (1248)

Assembly

Pivot Ball . > R !
58 M3x8 RH

g (1248)

Rear
Turnbuckle
33 mm

T 17 V/i 4l



Bag 8 Finals (Wheelhex & Bodyposts)

X
Battery Strap Post
(79365)

o

1x Belt Guide Tower

0

1x Belt Guide Post

1x Belt Guide

2x Front Body Post

2x Rear Body Post

2x Battery Strap Post

4x Wheel Hex Adapter

—/

4x Pin @9.5x2

(=

3x M3x8 RH

=

2x M3x10 FH

=

3x M3x6 FH

(=

4x M2x5

O

s
/S
N T

’

K Jo
y

)

\-'

\"',ﬂﬁ.

x
S
8
N

[T

1o

o
>

Y
>

<

=)
£
=
S
5}

o

©

m

x

[\

Adapter
(79140)

©

1x O-ring 2x1

=

2N

THVEA)
I

N

=
%« 9 O /f\’l

NOTE:

Do not screw the M2x5 screws in the hexagons too
tight. They are meant to eliminate play and to keep
the hexagons in place when pulling off the wheels




- ~
173
£ 3 &
N 3 - o © ..
@ Q > Qo Q °
g T z g 5 0]
= ot
: ot : P8 3 !
e 2e T3 2 3
® Ex & 2 N c
(o] S = ] [} S =
L [l o] = /<< -
= )
X x® & & & =

- 4x Tires on wheels

- 1x Servo with Servo-Saver

- #1257 Aluminium Locknuts,
M4 Black - Flanged

W

§
\

=
/g;- J\'! 5
& ‘

{s

A*\
(/4

Bag 8 Finals (Wheels & Foambumper)

It is recommended to drill
or ream the servo saver

up to @4 mm to allow
the use of a M3 insert

| ©

Pivot Ball
4.3 mm
M3x2.5 mm

7!

SN\
2 D
»; ;'\, £
lJ)))))))))))))))))))))))m)).& .))) S INRBG
» 7= K

@)
\ 7 { N
AN 9

‘ \e)) \/‘

—
-
o
Q
o
-
Z
s
9]
>
@
2]
o
e
o)
2]
1S
=2
]
@
1S
®
@
n
]

(not included) to protect your servo.

The servo link length is just an

indication. The servo saver must
stand up straight when all the
settings of the car are in the

neutral position.




2x
Body Post Nut
(75710)

Battery Strap
(79864)

(not included)

7.2V 6-cell / 6V 5-cell
Battery Pack

M3x8 FH
(1245)

Body Post Nut
(75710)

X
Body Post Nut
(75710)

o
5' o
y Q5
n T 2
S
- ®

05T

clo

]

T O Q

O O w

520

S o c@

OJQB

dog P

o >0 ¢

c

» =595

DL o

Install the electronics and the body post nuts.

¢===—==—=1| Bag 8 Finals (Electronics)

g £

jo))
>

®© £ £

n - o
o N @
c L% 5

— x
S a 2z
- . 5 < 353

> - c

3 z -] 15 = Lco
= “@ - Q o O = ;_OE
n 3 T T T % ] =
> a 4 i i N s S 3 <} =290
5] > 2] ) © 2 S - % 5 2 4 2w
= o X x x = — d 0 x O “"(7: £ oo
© ] o o @ Q o g & s o 3 P
o o = = = (o] [ 54%7,_0_28 o 9 %g-.-
x x x x x x - o 5 £ & e £ & c-—g
-~ & N N ] N s £ % @ & § = o a5
" 28 s =2 38 2 € o )
Q o © o T O Cc S c© S c5
O W ao o 3+ 0= 0
2 s So32
=L Lo

Eaally -



s/ | oss ovs | ozs | oos | oev or 6y | orv | zov | svv | v | 6Ly oy
'440 dININL 38 OL LSVT3IHL 065 | ¥9's vss | ees | e1s | cos 6¢ vos | z8v | w2y | 9sv | sev | ez 6¢
pue NO AINYNL 39 OL LSHI4 8y} shemie s Japiwsuen ay] - oo | 6r¢ | s9s | s | 9zs | ag 8¢c 8l's [ g6v | 98v | 89v | 0S¥ Wy 8¢c
‘uieBe o youms Jemod oy} winy Bues)s pue DS oy} Jo 2z9 | s6%G ves | 296 | ors [ oes )73 1e's | 80g | e6v 18y | 29y | esv pz3
sBumies sy} 3oeuo pue youms Jamod sy uo uin] -Buiyihue 6€'9 19 [ ooe | szs | ess | wrs 9¢ 906 | ssv ze or's | ezs eis | vev | szv | 99v 9¢ ey | L1y ze
UONO} JOU Op S|9BUM BU} JBU} 8INS 8¢ "JOJOW BY} J08UUOY) - 169 | 6z9 | 19 | veS 16 | 09 s€ zzs | eog i 295 | 65 | szs | sos | ssv | eLv s€ wy | oev i
99 | w9 | se9 1o | ses | as ve ovs | ozs oe 816 | egg evs | ezs | ves | e6v ve 2o | svv oe
"yopms Jomod 8y} Jo uing ‘lenuew |013u00 paads 169 | 299 | ss9 | og9 | 909 | w6¢ cc 655 | 8eS (3 96s | oL 096 | 65 | sLs | sos €€ 8,y | osv 62
JInoA o} Buipioooe Jsjjouo) peeds oluoos(3 8y isnlpy - 62 | 889 | sz9 | os9 | szo | ei9 ze 8,5 | 28 8z vi'o | sss [ 226 | 955 | ves | ves ze s6v | 9rv 8z
-dn JyBless pajuiod ase Aay os s | oz | 269 19 | sve | ze9 e 009 | 8¢ 2z veo | 200 | 965 | vrs | zss | ovs Le eis | vev 2z
S[eaUM JUOJ} BU} SNIp. ‘saponquin} BuLias)s omy a3 BUIS( - 192 | ee2 | ozz | ee9 | 99 | €59 ot €29 | o009 92 959 | sz9 [ 919 | e6s | ors | ess ot ees | e1's 92
e6L | 652 | syz | vz | oe9 | 99 62 8o | vz sz 8r9 | evo [ se9 | er9 | 685 | s8Lg 62 vss | ees sz
‘spsemdn Buisl S| J9ABS OAJSS JNOA 0S Yul| OAISS 8y} Isnipy - 28 | 98L | Wz | evz | vz | ooz | sz sr9 | os9 | vz 2oL | cz9 | 099 | se9 | o | ees | 8z 15 | oss | vz
4Bl BU} 0} SAOL PINOUS S[EEUM Nm”w m_”w oon Em :% 9z'L 2z g« www £z mww Bw www mmw omuw omum 2z Nouw om”m £z
U1 B 841 O} [0:}U0O BULISSIS S} UM NOK J] “US| SY} O} mm.m $.m S.m oo.m E.N ﬁ« 9z wmm %m zz 8.“ mm.m E.N %.o ﬁ.o i.w 9z om.o wo.w zz
SAOW PINOUS S[S8UM B} ‘Ud] 843 OF [01IU0D BULISBIS U3 UIN} om.m ow.m g.m Nm.m oo,w %.N sz K,N #.N %3 E.N wa mmm 3« E,m oww sz 8,@ mm.w 1z
NOA J| UOKYBIP YBU BU} Ul SAOL S[SOUM BU} BINS BB - w.mm t.m oo.m g.m mm.m t.w v E.m 8« 0z m_.w wwm E.N :\.N wm.w wm.m v Nm.w %.m 0z
oool | 256 | 666 | vo6 | or8 | 58 £z €58 12’8 61 ssg | 818 | eos | ers | ezL | 62L £z 62'L 20'L 61
‘U0 youms Jemod ayy uing - syoL | oooL | 286 [ sve | 606 168 zz 006 | 298 8L v6'g | o8 | ees | 808 | L2 2oL zz 69'L 1L 8L
) s60L | svoL | 6z0L | 066 | 256 | €6 Lz €56 | 816 1 96 | 968 | 628 | s | vi'g | 862 Lz sig | ve2 1
»oed Aisyeq UnoA josuuo) - ostl | oot | osor | ovor | ooor | o086 0z erol | sue 9L £8'6 16 | €z6 | ss8 | ss8 | ses 0z 998 | vee 9L
‘Pa}o8uUUOoISIP S| JOJoW 8y} 8ins e\ - 1%} 8G° L1 LE70L S6°01 €501 Lol 6} 080} [U40]% 13 SE0L 066 L6 006 006 288 6} €26 688 13
8121 | zzer [ oozy | esuL | wnL | 680l 8L 501 | v vi €601 | oL | 9zoL | 886 | 056 1€'6 8L 686 | €56 v
"uo Jepiisuesy syp uing - esel | vz | 1z | vzzr | o | egL 1 orzl | oozl €1 500 | 90'bL | 9goL | 9voL | 900L | 986 1 sool | 9zol €1
gLive# | ovive# | sorve# | voive# | oovve# | seove \gez# | sLezH gLive# | ovive# | sorve# | vorve# | oovve# | seoves Lgez# | sleTH
WU—COE“—wD.—UN O__Umm 15es | Loss | 180t | 1vor | Loor | 186 | dppo 118 | 18z | dpgy 15es | Loss | 180L | 1vor | Loor | 186 | dppro 118 | 18z | dpgy
(1euondo) sAajnd 181 | 19 (1euondo) sAsjind 112 | 19€
oLz | er9 [ 299 | zve | 89 | so09 oy 0L'9 1o [ 629 | 86 | €85 LG oy srg | oss [ ors | ozs | oos | o6 or
8z, | 269 [ v89 | es9 | ec9 | o0z9 6€ 189 | 259 [ g¥9 129 | 266 | s8s 6¢ 065 | ¥9'G vss | ees | evs | eos 6¢
o, | sv2 | zoz | ere | os9 | sg9 8¢ G0, | sz9 [ zo9 | se9 | ero | 209 8¢ s09 | 6.9 896 | s | 9zs | 9is 8¢
89, | e izL | ve'9 | 899 | ¥s9 £ vz,L | e69 [ o089 | ss9 | oe9 | 19 8 zzo | g6 | ves | zos | ovs | oes 8
68, | ¥52L we | vz | eg9 | 29 9¢ sz9 | e8¢ ze o [ zve | ee9 | ere9 | 9 | ve9 9¢ 06 | 89 ze 6£'9 1o [ o009 | 8Ls | 9ss | v 9¢ 906 | s8v ze
2ve | 9r2 | 2oz | ees | eos | zo9 s€ 51’9 12’9 Le 99, | ze2 | evz | ze9 | 999 | zg9 se 609 | 98¢ LE 1659 | 6z9 | 19 | wes 126 | o9 se zzs | eos LE
geg | e | sgz | ssz | 9zL | a2 ve or9 | zvo oe 88, | vs2 [ ovz | eve | s89 | 29 ve 629 | 909 oe 9r9 | 9 | se9 1o | e8s | org ve ors | ozs oe
Lo8 | eze | so8 | 8L | ey | €2 €€ 069 | 99 62 eve | 222 | e9z | szr | 9oL | 269 €€ 159 | zz9 62 169 | 299 [ ss9 | oe9 | 909 | w6 €€ 655 | ses 62
888 | 6v8 | ec8 | cos | L | 952 ze vz | voe 8z 168 | oos | 82 | 52 | szL | w2 ze vre | ore 8z 6.2 | 889 | sz9 | os9 | szo | €19 ze 85 | 257 8z
916 | 9,8 | o098 | ez8 | 962 18°2 i W | ssg9 2z vog | sz8 | zve | e8L | esL | 9es i 669 | €29 2z e | oz | 269 19 | sve | ze9 i 009 | 8¢ 2z
6 | 906 | o068 | 958 | ez8 | Lo8 o€ 69'L WL 9z €68 | vse | ecs | 808 | 292 19°2 oe 9L | 669 92 192 | eeL | oz | ee9 | L99 | €59 oe €29 [ o009 92
6.6 | 26 | oce | 988 | 258 | e 62 00'8 [y sz vz6 | ves | s9s | 98 | eos | s82 62 s | 22 sz €6, | 652 | svz | vz | oe9 | o9 62 89 | vzo sz
yioL | ore | es6 | 216 | z88 | v9' 8z eeg | €08 vZ 166 | s16 | ees | s98 | zes | oig 8z 182 | 282 vz 1ze | 982 ver | ez | vz | o002 8z gr9 | og9 vz
zsoL | 900L | 886 156 | 516 | 968 pz3 ore | sc8 €2 266 | eve | zee | 68 | €98 | ove 2z oze | 062 €2 zs8 | sie | oos [ oz W | 9zL 2z voL | 8L9 €2
€601 | s¥0L | 9zoL | 886 | 0s6 1€'6 9z 606 | 9z'8 2z 1eoL | o986 | 896 | ze6 | 968 | 8L8 92 858 | 9z zz sg'g | ors ieg | oos | orz | vz 92 9L | 602 zz
oc'LL | 2800 | 290b | zzov | 886 | 896 sz €56 | 116 1z zroL | gzol | 2000 | 696 | 2€6 | L6 sz 668 | 98 Lz oze | oss | v9s | zes | o008 | v8L sz L2 L Lz
ygrLL | zer [ wee [ ozor | ezor | sooL vZ 000l | €96 0z oLl | s9oL | eror | 6oL 116 | 6£6 vZ vv'6 | 606 0z 856 | 216 | o006 | 98 | ees | L8 vZ org | o8z 0z
gezl |18 [ o9 | zu | ezor | zsou £z €50l | vioL 61 sotl | viL | weor | esor | eror | €66 £z €66 | 956 61 o00L | .56 | ece | voe | ors | zs'8 £z €58 12’8 61
162k | sezr | ever | Lo | ez | 00bb 2z z1LL | ozol 8L gzl | oLl | v | z8or | es0L | 0L zz 6v'0L | 60°0L 8L svol | 000l | 286 | Sv6 | 606 168 zz 006 | 298 8L
egel | vezh | oLz | ezzr | ok | esL 1z 0 | een L orzL | ozzr | 86 | vsuL | 60°LL | 8701 %3 oLl | egol 7 g6'0L | 8voL | 620L | 066 | 256 | €€6 %3 €56 | 816 1
ozvl | ssel | veer | v8zL | sezL | oval 0z o5zl | vozl 9L orel | 28z | sszL | aver | souL | eri 0z og'Ll | 9gtLL 9L os'kL | 00'LL | ogoL | ovor | ooor | o086 0z elol | sue 9L
s6vl | oevl | vovL | zser | ool | vzl 6L veel | v8zl Si oyl | evelr | vzer | sczr | ozaL | 2ozl 61 85zl | zizl S 1zL | sgbl | 2e1L | seor | esor | ieor 61 ogol | orol S
816l | eosl | z8vL | Lzwh | zrer | svel 8L 6zl | o€l vi eyl | vevl | se€L | over | vezL | 692L 8L svel | 86l vi 8rzL | zzel | ooz | 9sbL | LLLL | e80b 8L 50 | v vi
1291 | 866 | 695t | LSk | esvL | szvL 1 6eGL | 28Vl €L 9161 | sosk | oswL | szwL | 1zer | evel 1 zsrL | se€l €1 esel | vezh | 12ek | veer | oru | esi 1 orzl | oozl €1
sLivz# | ovive# | sorve# | voive# | oovve# | seove L8ez# | 8Lcz# sLive# | ovive# | sorve# | voive# | oovve# | seove \gez# | slczH sLive# | ovive# | sovve# | voive# | oovve# | seoves \eez# | slczH
15ee | Losr | 180 | ivos | 100k | 186 | dppo 118 | 18z | dpgy 15et | Losr | 180 | ivosr | 100k | 186 | dppo 118 | 18z | dpgy 15ee | Lokt | 180k | avosr | 100k | 186 | dppo 118 | 18z | dpgy
(1euondo) sAsjind 121 | LZ¥ (1euondo) sAsjind 181 | LZ¥ (psepueys) shajind 112 | L2V
(uoneanbiyuoo Jjaq Ww 09z 104 Z296.# Siepjoy Buueag asn) sAs|ind 11z / 19 UNM SHBq ,Ww 98| / ww 206 [euondO - | L) - (uoneanbiyuoo Jjaq Ww 9z 104,081 sieploy Buueag uiny) se|nd L/} / Lz UIM S}eq ,Ww 98| / ww 20g [euondo - 1@ 2y'Z -
sko|ind 181 / 19€ UM s}aq ,Ww 98| / ww 20G [euondo - 1:00°C - sho|ind 112/ LZy UM sHaq ,ww 0} / ,ww LG leuondo - 11002 -
(uoeanbiyuod Jjaq Ww 9z 10} ,08) sieploy Bulieag uiny) sAs|ind 18| / LZy UM S}eq ,ww 98| / ww 01§ [euondo - L:eg'e- sAoynd LLZ | 12V Y3IM S}Ioq W €12 | Ww [0S P4epue3s - | : 00°2 -

'suofdo oljel [eusdul [eJoAds sey Iud Xay YL

SHeyD oney Jean

T Y-V /4

23



7/~ \ Anti-roll bar mounting instructions (option part)
1x Anti-roll Bar Front
Ball End
5.8 mm
/:\ (79259) @‘, )
0§
N Ball End
M3x12 8 ) 5.8 mm
1x Anti-roll Bar Rear Se(;‘;%‘jw % § (79259)
N N
an 2 [
@j}@ BallEnd 1] § 2 M3x12
58mm Or 3 Set Screw
. (79259) 2 (2215)
2x Pivot Ball 5.8 mm Short 8
Pivot Ball 1 S
58mm ~ S.’( 5.8 mm
M3 V/ \Y;\/,/ Ball End
(79269) Pivot Ball (79259)
2x Pivot Ball 5.8 mm M3x16 RH 58mm
(1243) M3x6.5
Short
4x Pivot Ball 5.8mmm Anti-roll bar clamps:
! . Use the big slot for Black 1.9mm Anti-roll Bar and the
4x_ Anti-roll Bar Clamp M8 FH small slot for Silver 1.3mm Anti-roll Bar. When using
(1245) the Brass 1.6mm Anti-roll Bar, sand 0.3mm off the
? \ bottom of the clamp so the 1.9mm slot will fit the
| 1.6mm Anti-roll Bar wire.
4x Ball End 5.8mm ‘
! 2 Pivot Ball
Anti-roll Bar H 5.8 mm
C— g’;ﬂg ) ‘ ‘ (79432)
4x M3x12 Set Screw " .
) 4 M3x3
4x M3x3 Set Screw Anivrol Bar ¢l Serew o b
(1245) i
Pivot Ball ‘
2x M3x16 RH 58mm ‘
(79432) ‘
‘ 2x
@ i Anti-roll Bar
Clamp
4x M3x8 FH VX3 (79430)
Set Screw
Pivot Ball
5.8 mm
Anti-roll Bar (79432)

’

Rear
\ N
M3x3

Set Screw
(2210)

([ @@

'3 [ X
&/

Pivot Ball
5.8 mm
(79432) |

i

\
M3x3
Set Screw

I
N

S
WE

79910 Anti-roll bar set 1.0 mm, Black - Rear
79912 Anti-roll bar set 1.3 mm, Silver - Rear
79913 Anti-roll bar set 1.3 mm, Silver - Front
79914 Anti-roll bar set 1.6 mm, Brass - Rear
79915 Anti-roll bar set 1.6 mm, Brass - Front
79916 Anti-roll bar set 1.9 mm, Black - Rear
79917 Anti-roll bar set 1.9 mm, Black - Front

79920 Anti-roll bar wire 1.0 mm, Black - Rear
79922 Anti-roll bar wire 1.3 mm, Silver - Rear
79923 Anti-roll bar wire 1.3 mm, Silver - Front
79924 Anti-roll bar wire 1.6 mm, Brass - Rear
79925 Anti-roll bar wire 1.6 mm, Brass - Front
79926 Anti-roll bar wire 1.9 mm, Black - Rear
79927 Anti-roll bar wire 1.9 mm, Black - Front

Eaally -,




Rce adjustments:

Your RDX PHI 09 Touring Car comes with many possible geometry adjustments, shock adjustments,
camber changes, etc. The standard setup in this manual is a good starting point to begin with. For
optimising your car's performance, improvements can be made with the following tuning tips. Always
make one step at a time, and see if there are any improvements or the performance is getting worse.
On www.corally.com you can download the latest setup sheets from Team Corally to help you
find a good setup.

Front toe-in | toe-out:

Setting toe-in of the front wishbones in the center of the car will make the suspension work
better on bumpy conditions. Toe-out will give a better steering response and stability.

Toe-in:
Toe-out Stabilizes the car on the straight, and coming out of
' the corners.
It smoothes out the steering response, making the car
easier to drive.
It can make the car turn in a little more in the middle and
exit part of a corner.
FRONT Toe-out:
Increases turn-in steering a lot.
But can make the car very nervous on the straight.
More than 1° of front toe-out make the front even more
nervous, so it's better not to use more than 1° toe-out.

Toe-out <+

Adjust for neutral feeling 0° toe. A slight amount of toe-out will increase the turn-in of the car
but too much of it will make the car difficult to drive.
[min. = -1/ max. = +1]

Rear toe-in:

Toe-out + Toe-in:

This is one of the most sensitive adjustments! One degree goes
a long way. Stabilizes the car greatly. It makes the rear end
"stick". The more toe-in you use, the more the rear of the car
sticks. This becomes especially apparent going in and coming
out of the corners.

But more toe-in make more difference between sticking and
breaking loose. Large amount of toe-in (2.5°... 3°) scrub off

a little speed on the straights.

Toe-out:
Rear toe-out is never used. It makes the rear of the car very
unstable.

Toe-out 4

Toe-in is set standard on 2.5° in the rear with the coupler clamps. To increase or decrease toe-in in
the rear, use the optional wishbone mounts #1.0 and #1.5 to set more or less toe-in.
[min. 0 / max. 3]

25 Qavezaadlly”



Camber:

Camber is best set when the contact patches of the tires are is always as big as possible. So with a
stiff suspension and firm tires you'll need less camber than with soft suspension or tires with big,
flexible sidewalls. If the tire wear evenly across their contact patches, the camber is about right. When
using camber on the front in combination with caster blocks something must be kept in mind. Caster
will cause camber in the front when steering and the front will lift up.

[min. 0/ max. 2]

Camber Link Locations:

FRONT REAR

2 Positions
6 Positions 5 Positions + shlm adjustment

\ ‘

The RDX Phi 09 has a couple of camber-link locations. We recommend to start off by mounting the
camber links in 1 of the lower positions on the shocktower. This will give more camber-change

while cornering, thus stability. The longer or higher the link, the more traction and less stability. The
shorter or lower the link, the less traction and greater stability.

Long Link: A long link gives a lot of body roll in turns. It feels as if the body is willing to keep on
rolling until it can't, but the springs prevent it from rolling any further.

The car has more grip in corners, especially in the middle part. But if there already is a lot of traction,
long camber links can slow down in turns.

Short Link: A short link will make the chassis roll less. Its tendency to roll drops as it rolls.

It feels as if the car generates a little less grip.

More Parallel Link: A parallel link gives a little more roll than an angled one. It feels smooth,

and consistant as the body rolls in turns.

Angled Link: An angled link makes the car feel as if it has a tendency to center itself (level, no roll),
other than through the spring or anti-roll bar. It will give more initial grip, steering into corners.

It makes it very easy to "throw" the car. The body rolls a little less than with parallel links. It's possible
to use softer springs and a softer damping than with parallel links, without destabilising the car.

Always keep an eye on the balance of the car; large differences in roll-center front versus rear will
make the car feel less consistant!

Inner Hingepin Locations:

It is possible to mount the wishbones on different heights to the bulkheads. This will change the
roll-center of the car.

Low mounting: The roll-center becomes lower, which generates more chassis-roll into the
corner.

Higher mounting: The roll-center becomes higher, which generates less chassis-roll.

Car changes quicker from direction, but less grip will be generated. Feels very stable.

Eaally -6




Front Caster:

Caster can be very important to the handling of the car. Adding or removing caster can transform
the steering balance of a car. The total of Caster is degrees Kick-up + degrees Caster C-hub.
More Caster: \Will give stability, especially at high speeds. More Caster generally suits large
high-speed open tracks.

Less Caster: Will increase steering drastically. Steering feels more direct, so the car turns tighter
and faster. Small amounts of caster are suitable for tight tracks.

These settings can be arranged with the optional C-hubs and the inner hingepin settings.

[min. 0 /2 /4 / max. 6]

Front Kick-up and anti-dive:

Refers to the angle in which the front suspension is mounted in relation to horizontal when looked from
the side of car. Kick-up and anti-dive are adjusted by changing the angle of the front wishbones,
which can be done by the 0.6mm (#79729) and 1.5mm (#79730) Wishbone Mount Shims.

These can be put under the Wishbone Mounts. The setting of 0° kick-up will have more aggressive
steering feeling but will not absorb bumps well. The setting of a small amount of kick-up will work
better in most conditions, especially in bumpy conditions. An anti-dive setting give a very aggressive
steering feeling and will improve the front braking traction by entering corners. When using anti-dive

a differential must be used in the front. Use at least 2° caster C-hubs. Anti-dive will not work on bumpy
conditions.

Rear anti-squat:

Describes the angle at which the rear suspension is mounted when looked sideways at the car.
Generally more anti-squat make the car more sensitive by throttle input. The car has more steering
while braking (when diff is used), and also a little more powering out of the corners. Less anti-squat
gives more side-bite, on-power and while braking. It feels easier to drive in low-grip situations.

Wheelbase adjustment:

The Wishbone Mounts for the rear wishbones can be mounted in two position. For a short wheelbase
and for a long wheelbase. Positions shown below.

Front pos.
Rear pos.
oo} O
O o
o O
: oo o) [o0 ]
(6] O (e o O O o]
° o 0
© ( — - 1

O
O O
Q OO o0 O
() (@]

Front

Rear

Use the shims #79113 and #79114 to fine tune the wheelbase to your needs.

27 (ezally”



Adjust the wheelbase by moving the white inner hingepin shims. A short wheelbase makes the car

feel good in tight turns. Use a short wheelbase on very small and tight tracks. A longer wheelbase
makes the car feel a lot more stable, and better in wide, high-speed turns. Use a longer wheelbase

on wide open tracks. Moving the shims to the front of the front wishbones will shorten the wheelbase
and decrease rear traction and greater stability. Moving the shims to the rear of the front wishbones
will lengthen wheelbase and increase rear traction. Moving the shims to the front of the rear wishbones
will lengthen the wheelbase and decrease rear traction and greater stability. Moving the shims to the
rear of the rear wishbones will shorten the wheelbase and increase rear traction.

Ackermann:

This is a term describing the effect of the inner front wheel turning tighter than the outside front wheel.
The perfect angle (no slip in theory) between the two front tires is called "the Ackermann angle".

The angle can be varied by adjusting the steering linkages. The Ackermann setup works well in most
conditions and will provide a very smooth, predictable steering.

NEUTRAL STEERING MORE NEUTRAL STEERING

Shock Springs:

Try to keep your car level during acceleration, deceleration and cornering.

Stiffer springs make the car feel more responsive, more direct. The car reacts faster to driver input.
Stiff springs are suited for tight, high-traction tracks, which aren't too bumpy. Usually, when you stiffen
the whole car, you lose a small amount of steering.

Softer springs are better for bumpy and very large and open tracks. They can also make the car feel
as sluggish and slow.

Stiffer Front:

The car has less front traction, and less steering. It's harder to get the car to turn, the turn radius is
bigger and the car has a lot less steering exiting corners. On very high-grip tracks, if the track itself
feels tacky or sticky, very stiff springs are the way to go.

Softer Front:

The car has more steering, especially in the middle part and the exit of the corner.

Front springs that are too soft can make the car hook and spin.

Stiffer Rear:

The car has more steering, in the middle and exit of the turn. This is especially apparent

in long, high-speed corners. But rear traction is reduced.

Softer rear:

The car has generally more rear traction, in turns as well through bumpy sections and

while accelerating.

Eaally ;s



Damping:

Thicker oil (heavier damping) makes the car more stable, and makes it handle more smoothly.

If damping is too heavy, traction could be lost in bumpy sections. The car will also change direction
slower. Soft damping makes the car react quicker. Damping should always be adapted to the

spring ratio; the suspension should never feel to "springy" or too slow.

Heavier Front or Softer Rear: The turn radius is wider, but smoother. The car doesn't hook up
suddenly. The car is easier to drive, and high-speed steering feels very nice. Easy to drive.

Softer Front or Heavier Rear: The steering reacts quicker. More and better low-speed steering.

Shock Pistons:

The assumption is made that if pistons are changed, the viscosity of oil is also adapted, to give the
same static feel. (Same low-speed damping)

Smaller holes (#79223) means more "pack". Pack means the damping gets very stiff, or almost
locks up, over sharp bumps. Small holes are good for smooth tracks.

Bigger holes (#79224) mean less pack. The point at which the damping gets stiff (where the
shock "packs up") occurs a lot later, at higher shock shaft speeds. Big holes are very good for bumpy
tracks. The car is more stable and has more traction in the bumpy sections. It won't be thrown up over
sharp bumps, the suspension will soak them up a lot better.

Ride Height:

This describes the height of the chassis in relation to the surface sitting on. This adjustment must
be made with the chassis ready-to-run but with no body. By turning the spring adjustment nut the
chassis can be raised or lowered. Start with about 6mm clearance between the chassis and ground.
Try using a slightly lower ride height for high traction conditions as carpet racing. Do not use a ride
height lower than 4mm.

Higher: The car feels better in bumpy sections. It can feel tippy, or even flip over in high-grip
conditions.

Lower: The car feels more direct, and it can potentially corner a bit faster. It's also harder

to flip the car over. Lowering one end of the car, or putting the other end higher up, gives a little
more grip at the lowest end, but try to avoid big differences in ride height between the front and the
rear.

Anti-Roll Bars:

Before using anti-roll bars first try to play with the droop settings. Anti-roll bars can be used to stabilize
a car from excessive roll (which occurs when your car leans through the turns by centrifugal force).
Anti-roll bars are generally used on smooth, high traction track conditions. If the conditions are very
bumpy, then anti-roll bars are probably not necessary. If you are driving on a high traction surface and
your car wants to oversteer, then use the optional #79913 (soft), #79915 (medium) anti-roll bar or
#79917 (hard) on the front only. This will decrease the front chassis roll and decrease steering
throughout the corner. This has the feeling of increasing rear traction. If your car is understeering,
then try the optional #79912 (soft), #79914 (medium) anti-roll bar or #79916 (hard) anti-roll bar
on the rear only. The rear anti-roll bar will decrease rear chassis roll and decrease rear traction (this
has the feeling of increasing steering).

Downstops (droop-setting):

When the Wishbones have a lot of droop the chassis is free to roll in turns. The center of gravity

of the car won't change much. Chassis rolls around its roll-center. But if the wishbones almost have
no droop the chassis will be pulled down as it rolls. It cannot roll anymore around its roll-center,
because the chassis will become one-piece with the wishbone as it rolls. Then the center of gravity
will become lower.

29 Qezaaldly”



Front:

- Less droop makes the car smoother in the middle of a corner and gives more steering under
acceleration. Sometimes too little droop makes a car difficult to accelerate out from corners.

- More droop gives more steering response in the middle of a corner and makes the car push on
throttle.

Rear:

- Less droop makes the rear more stable to the corner and gives less grip in the middle and out of
the corner.
Less droop will heat up tires more.

= More droop reduces rear grip into the corner, but rear tires stay cooler and the car works more
stable through your heat.

Before using anti-roll bars, the droop-setting is a better option first to play with. The wishbones are
already prepared for using downstops. See the instructions on page 7 for installing the M3x12

set screws which are required for adjusting the droop. The adjustment of left and right should be the
same. But don't use your downstops for lowering your chassis, because this isn't the way to do so.
This must be done by the spring adjustment of your dampers.

Front Drive:

- Ball Differential (#79690) can be adjusted for tightness (and slippage), so it makes them very
versatile. By adjusting the front diff a little tighter, some more understeer will be experienced. But
there will be a little more steering and traction exiting the corner. It feels more stable. When tighten
the rear diff, the rear of the car will become easier to break loose. But adjusting the diffs is not really
a good solution to solve the problem of under/oversteer balance.

- One-way (#79667) contains two one-way bearings; one for each wheel. It acts like a diff in only
the forward direction. The front wheels can only turn faster than the rear wheels, but not slower. Left
and right wheel can rotate independantly from each other, when power off entering a corner. This will
give slightly more steering, so the corner can be taken faster. With a one-way front diff there will be
no front braking, no differential action off power, high cornering speed, and excellent acceleration out
of the corner. On really high-grip, open tracks with smooth, flowing high speed corners it is a one to
have thing. So it comes standard in this kit.

- Spool (#79655) is like a fully locked diff but has no moving parts. It's super-solid with no
adjustments. Because there's no differential action at all, a lot of speed is scrubbed off in corners.

A spool at the front will make the car very hard to turn in. But gives stability under acceleration and
deceleration. A spool at the rear will give a lot of steering.

Shock position:
FRONT VIEW REAR VIEW
Top Settings Top Settings
/ A\
/ \
— oo, o —
I e\ q]
| |
2 Wishbone Settings 3 Wishbone Settings

The RDX Phi allows 4 front and 5 rear top fixing positions for the shock absorbers.

More Inclined: Has a more progressive smoother feel. More lateral grip. Having all shocks inclined
makes the car very easy to drive, and it feels like the car has more grip, but it's not always fast...
Less Inclined (more vertical): More direct feel. Less lateral grip. (site-bite)

Front more inclined than rear: Steering feels very smooth. A little more mid-corner steering.
Mounting the rear shocks very much upright can result in the rear end feeling unpredictable. It also
makes the rear end jitter in turns.

Rear more inclined than front: Feels agressive turning in, but for most of time the car has

a little less steering. The car has a lot of side traction in the rear, and the turn radius isn't very tight.

Eaally” 3o




Wishbones:

It's possible to use different kind of Wishbones:

Medium 5 : Front (#79040) - Rear (#79050)
Hard 35 : Front (#79060) - Rear (#79070)
X-Hard 80 : Front (#79080) - Rear (#79090)

Softer Wishbones can add a little more grip because they flex a bit more.
Harder Wishbones can be used if there is plenty of traction but suspension setup will be more
important. Suspension setup feels better and more consistent.

Tire Additives:

Corally tire additives come in a large can (150ml) complete with brush for easy application.

TC-1: Classic formula for use on foam tires on carpet tracks.

TC-2: JACK THE GRIPPER is odorless and EFRA legal. This is the most populair choice for use on
rubber and foam tires on any surface.

TC-3: Formulated for outdoor use.

TC-4: CARPET JACK is upgraded Jack The Gripper specially formulated to provide maximum grip
for rubber tires on carpet tracks - odorless.

TC-5: ASPHALT JACK is specially formulated to provide maximum grip for rubber tires on

tarmac. - odorless. Note: Using tire warmers will improve results.

- TC-1 (#13788) Formulated for foam tires on carpet

= TC-2 (#13779) Jack the Gripper (Minimum Odor)

- TC-3 (#13789) Unpleasant Smell, Maximum Traction
= TC-4 (#13790) Carpet Jack

- TC-5 (#13792) Asphalt Jack

Setup Sheet:

There's a setup sheet included in this manual. Set up your RDX Phi 09 with the standard settings at
right, then deviate from them in response to your track conditions and driving style, as noted below.

For best result, make only one setup change at a time, testing it before making another change. Make
a copy of the setup sheet included in this manual to help keep track of your changes. Before make
any changes to standard setting, make sure you can get around the track without crashing. None of
your setup changes will work if you cannot stay on the track. Your goal is consistent laptimes.
Inconsistent lap times may indicate poor control. When you have consistent lap times, then make
changes to your car. If the change results in a faster lap, then mark the change in your setup sheet.

If performance is worse, then revert to previous setup and try another change. Fill out your setup
sheet thoroughly when you are satisfied with it and file it away. It can be a practical guide for future
track lay-outs and conditions you encounter. Always keep in mind that your car stays in balance. Too
much difference in front and rear setup can make the car feel unpredictable.

We at Team Corally wish you best luck and see you at the track!

Contact:
Corally RIC BV
Ploegstraat 49 http:llwww.corally.com
3319 LG Dordrecht e-mail: team@corally.com
Holland Fax: (+31) 78 621 26 89

31 (ezally”



@ Driver;

Track / City:

HIGH PERFORMANCE 1:10 ELECTRIC TOURING CAR
SETUP SHEET ce Date
Front
Caster Downstops mm  Qil WT
Toe-out Anti-roll bar Piston
Camber Front width mm Rebound
Ride Height Front drive Spring lbs &&— 0 ©)
Wishbone Front pulley Shock tower 4— mm
Wheelbase Steering Steering block m 816 @
F Mount F Height shims _~~ mm F WB shims mm
R Mount R Heightshims ~~ mm RWBshims ~  mm
Rear
Anti-squat Downstops mm Ol WT
Toe-in Anti-roll bar Piston
Camber Rear width mm Rebound
Ride Height Center pulley T Spring Ibs
Wishbone Rear pulley T Shock tower
Wheelbase Upright toe-in
F Mount F Heightshims ~~ mm FWBshims ~  mm
R Mount R Heightshims ~~ mm RWBshims ~ mm
Others
Tires Tire additive
Motor Motor setup Spur / Pinion T/ T
Radio Servo ESC
Body Wing Weight balance

Lead Weights ¢ O EHHH H H HHH j =3
Track Conditions © o, ol avoun P —
Surface Forn ) - @ Rear
Traction
Temp. Race Comments
Notes Main __ Finish __ Qual. Pos.

Time

Laps




	PHI09_Manual
	PHI09_Manual
	PHI09manual1
	PHI09manual2





